For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

'aYl/aYadaladai

1777, I‘. WITUI § kiR

4044040
and Higher

Model # Engine Model #

Serial # Engine Serial #
Date Purchased Engine Spec. #

XXW,SP,XT-72 PARTS MANUAL

REV. 2

700029-2 March, 2004

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

Ly L)ty Sl Ll s )sjn Ly

Y 777717717 T

! Congratulaﬁons on your purchase of a DIXIE CHOPPER lawn

mower. We believe you have exercised excellent judgement, and are most
appreciative of your patronage.

Your DIXIE CHOPPER Dealer is your #1 SOURCE for
| DIXIE CHOPPER parts and service !

l Please call or visit your nearest authorized Dixie Chopper Dealer for
additional service information.

AUTHORIZED DEALER

Let us know how you are getting along with your new CHOPPER!
www.dixiechopper.com

Dixie Chopper reserves the right to make changes or add improvements to its products at any time without
incurring any obligation to make such changes to products previously manufactured. Neither Dixie Chopper, nor
its dealers, accept responsiblility for variations which may be evident in the actual specifications of its products and
the statements and descriptions contained inthis publication

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

MEFRFEFr MIINnnErn

r - LNk UITOI I &iT
CONTENTS

Quick Reference Parts 1

I Decals 2
Decal Placement 5
Frame 6
Crossmember & Engine Adjustment 7

I Wheels & Tires 10
Foot Pedal 11
Deck Lift System 12
Deck 13
ocpC 15
Hubs and Belts 16
Transmission Frame 18
Transmission & Drive 21
Wheel Motor 24
Hydraulic Hose Diagram 26
Fuel System 29
Throttle 32
Body 34
Brake 36
Center Hub 37
Engine POD 38
XOXWA4600 Engine Oil Routing 40
Engine 23Hp Kohler 41
Engine 28Hp EFl Kohler 42
SP2800 Engine Oil Routing 43
Engine 30 & 32Hp Generac 44
Generac Engine Oil Routing 45
Electrical Diagram 23Hp Kohler 46
Electrical Diagram 28Hp EF] Kohler a7
Electrical Diagram 30 & 32Hp Generac 48

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

MRENFEEF DIINNRNREeRY

XXW,SP,XT-72 MODEL

QUICK REFERENCE PARTS

MODEL SP2800 XXW4600 XT3000 & XT3200 SP3000 & SP3200
Engine Kohler 28Hp Kohler 23Hp (2X] Generac 30 & 32Hp | Generac 30 & 32Hp
Deck 72" T2" 72" 727
Rear Tires 400116 97200 400116 400116
Rear Rims 400054 97130 400054 400054
Rear Tire & Rim 400117 400117 400117
Front Tire & Rim 400053 400053 400053 400053
Front Rims 400071 400071 400071 400071

Engine-Transmission 9907B41 97345 9907841 9907841
Engine-Deck 9907B85 68082 9907885 9907B85
Peck 68162 68162 68162 68162
€CenterHub - Engine 2 2 / 20256

Donaldson Air Filter (Primary)

Fuel Filter 97392 2 /97392
Nelson Air Filter Primary 25-083-01 25.083-01
Nelson Air Filter Secondary 25.083.04 25.083-04

OE3557

OE3557

Donaldson Air Filter (Secondary) O0E3656 0E3656
Amsoil Qil Filter 60119 2 |/ 60119 60119 60119
Zinga-Hydro Filter 268140 2 /68140 2/68140 2 /68140

Standard 30227-72H 30227.72H 30227-72H 30227-7T2H
Heavy-Duty 30227-T2N 30227-T2N 30227-7T2N 30227-7T2N
Offset (72" 28007 98007 98007 98007
Hard Face [T27 98125 98125 98125 98125
Fiber Washer W-101

Spindle Bearing 30218

Deck Roller (Ctr) 30240-0

Choke Control 20248 2/20248

Throttie Cable 68249 2/68249

Brake Cable 65246 (Left) [65247 (Right)

Fuel Cap {(No Guage) 2/600035

Control Lever Grip 20257

Throttle Assembly 68250 68251 I 68250

-

1

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

Ay firannymn
LINIE UIIUT T &N

DECALS

SP 3000
Quad Loop

sP 2800

Quad Loop

X1 3200.

Quad Loop.

Sr3200.

i g Vi AVOID INJURY, HEAD
ADpaNGER T L

LEA £ MANUAL DEL
UBUARID PARA EVITRE |

ESIONES. B

WARRANTY TO BE USED GNLY 10 SUVER CORRECTION OF
BLONUFAG TURING DEFECTS. FE WILL NOT 8E USED 10 GUVER
LACK OF MAINTENANCE, GPERATOR MISUSE, RORAAL WEAR,
ASUIDENTS, COSTOBER DIS SATISFAGTION DI THANS-
PORTATIEN CRARGES TO AND FROM THE SERVICHG OEALER,

Quad Loop.

EVERY 50 HOU

LifATL

nrvic nunnney

FELFE ¥ bk

Made in the

16

WWW.mymowerparts.com

PART # Qry.
1 [800044 (SP2800 Front Panel 1 10 [800015 Choke (Twin unit takes two.) 1
2 800045 |SP3000 Front Panel 1 14 800018 Docu-Tube Decal (Back Of Seat) 1
3 |B00007 [ XXW4600 Front Panel 1 12 97013 VTC Only (Cil Tank) 1
4 [800024 |XI3000 Front Panel 1 413 |800047 Left Fender Decal (Combo) 1
5 [800053 |XT3200 Front Panel 1 14 |800048 Right Fender Decal (Combo) 1
6 (800054 |SP3200 Front Panel 1 15 264000200210 VTC 1
7 (65436 |SBurbN Turb"N 1 16 [30586 Tractor Buster (Rear Left Fender) 1
8 [65413 [Patent Pending (T-Box) 1 17 30590 USA Decal {Rear Right Fender) 1
9 {800014 [{lgnition (Twin unit {akes two.) 1
2




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

¥, Ti74 ] = n'lnnnrn

i D U B i M AT

EVEINAR NIV I ki

DECALS (CONT’D)

OPERATOR CONTROLLED DISGHARGE CHUTE
ocDC

Safe operation of this vehicle

DANGER; . e Operating this machine with
is the sole responsibility of the high tempfiow oil hom inoperable
F or disconnected, voids ail
operator, Safety is an ATTITUDE warranties expressed or implied.
and it starts with you!
19

s
) e =
oo sueos o s e -
e e B
s

v BELT ROUTE

23
213 DIXIE POWER (OB
TORQUE...NDT TALK
24

REF# PART# DESCRIPTION QTY.B REF# PART# DESCRIPTION Qry.

18 |800042 Belt Information 1 22 1800050 Right Fender Combo F/Cooler Lid 1
19 (97072 OCDC Safety Decal 1 23 65422 Beit Route Decat 1
20 {97514 Hom Waming 1 24 |800059 Dixie Power - Torque Decal 1
21 (30229 Deck Danger Decal 2 (SP3000,SP3200,XT3000,XT3200)

3
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

I

MRENIEE NIINNDDrn
LINIE UIIUI 1 k00

DECALS (com’n)

An Amevican Traditior

The World’s Fastest Lawn Mower

NIVIFE N
LINIL UIIUI 1 L1,

TUNEEY EXHALUST

AD RO M I Lttt TS
winw.dizanioper son

28

WWW.mymowerparts.com

REF # PART # DESCRIPTION QTY.R REF # PART # DESCRIPTION QTYy.

25 (800033 |Floor Pan Decal (XT & SP Only) 2 29 |800043 |Throttle Start Decal 1
30573 |Floor Pan Decal (XXW4600 Only) 30 (800022 |Xtreme Mowchine 1

26 1800032 [Fender Decal (XT & SP Only} 2 31 |97097 |Pod Decal (On Frame Pod) 1
30571 |Fender Decal (XXW4600 Onlt) 32 |65437 |72" Cut Decal 2

27 1800020 American Flag Decal (Side Fender Left) 1 33 |o7008 |Cross Member Decal {Under Frame)| 1
28 800008 |Hp + 1 Decal 1 34 |800046 |Supreme Mowchine Decal 1
35 800019 [Roll & Seal Decal 1

4




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

MAENIEE NRINNDNRree

e ——————— e —
[ g i —————— —

LIIL UINOT ¥ kAT
DECAL PLACEMENT

L

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

EIEINAR WINUS T ENF
FRAME

Bumper - XW 1

10mm Flat Washer 3

3/8-16x2 1/2" Boit 3

3/8"-16 Whiz Flange Nut 3

1/2" Spacer 5]

3 [N160  |3/8"-16 Coupling Nut 8 17 1400008 |Mount - Floor Pan Hinge Frame 2

4 |97006  |Rear Guard 2
5 (400026 [Weldment - Low Ride Seat Pan

w/ Hinge

6 (100007 |Weldment - Low Ride
Transmission Frame

7 |B220  ]13/8"-16 x 5" Bolt

8 INJ07  |3/8"-18 Nylon Locknut

9 [N135  |7/16"-20 Nyloc Nut

10 |W-168 |7/16" Standard Fiat Washer

6
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FANNIEF DIINDDED

177717 T 7N L]
XT3000, XT3200, SP3000, SP3200
CROSSMEMBER & ENGINE ADJUSTMENT

}
REF.# PART # DESCRIPTION Q

TY.|REF.# PART # DESCRIPTION Qry.
1 B-287 7/16"-14x3" Grade 8 Bolt 4 1% [W-159 7/16" 1D x 2" OD Flat Washer 4
2 [w-166 7/16" Flat Washer 5 16 |N-123 7/18"-14 Nyloc Nut 4
3 N-157 17513 Whiz Fiange Nut 7 ISR DOy e LM b e LM S i pams |
4 W-157 1/2" Star Tooth Washer 1
5 {97382 Ground Strap 1
6 |W-104 3/8" Flat Washer 8
7 B-138 1/2"-13x1" Boit 1 21 ({97024 Crossmember
8 100047 |Weldment - Motor Mount Generac 1 22 iN-110 1/2"-13 Nut

Plate w/Tensioning Tab 23 W-109 1/2" Flat Washer
72216 Pul Back Weldment 1 24 iB-123 1/2"-13x1 1/2" Bolt
410 10203 Bushing 1 2% 1100065 Frame - Generac XT, SP 2003
44 iB-202 1/2"-13x7" Bolt 1 26 iB-156 5/16"-18x2" Boit
42 1100048 Motor Mount 4 27 W-113  |5/16" Standard Washer
8
8

1]

43 (B-108 3/8"-16x1" Bolt 28 (W-107 3/8" ID x 1 5/8" Beweled Washer
14 N-i08 3/8"-16 Whiz Flange Nut 29 N-103-W |5/16"-18 Whiz Flange Nut
30 72222 1/2"-13x12" All Thread

B B I R R B e e § B B

-
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRIVEE MV DD

1777717 /T 7R 7]

SP2800EFI, XT3000, XT3200, SP3000, SP3200
CROSSMEMBER & ENGINE ADJUSTMENT

REF # PART # DESCRIPTION

4 |[N-103-W 15/16"-18 Whiz Flange Nut 4

2 |97024 Crossmember 1

3 (72216 Pull Stop Weldment 1

4 iN-110 1/2"-13 Nut 7 6
5 B-281 1/2"-13x15" Engine Adjustment Bolt | 1 &

¢ W-113 |5/16" Standard Flat Washer 4 14 [W-108 1/2" Flat Washer 6

7 |B-156 5/16"-18x2" Gr.5 Bolt 4 15 B-123 1/2"-13x1 1/2" Bolt 8

8 |W-107  |3/8"x1 5/8" Beweled Washer 1 16 72222 Al Thread 1/2"-13x12 1/2" 1

8

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRINIEE SRR IRINENY

1777717 /7L 7R~

XXW4600 CROSSMEMBER & CENTER HUB
PLACEMENT I

REF # PART # DESCRIPTION
5/18"-18 Whiz Flange Nut

72216 Pull Stop Weldment
N-110 1/2"-13 Nut
1/2"13x15.5" Engine Adjustment Bolt
W-113  |5/16" Standard Flat Washer

B-131 5/16"-18x1" Gr.5 Bolt

12 97024  |Crossmember 1
13 N-157  ]1/2"-13 Whiz Flange Nut 6
14 W-109 |1/2" Flat Washer 6
6
1

15 B-123 1/27-13x1 1/2" Bolt
16 72222 AN Thread 1/2"-13x12 1/2"

Iwlolals|w
P
N
o
[

1
7
1
4
4

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

nansr nunDnrn

777717 "W /T /N7
WHEELS & TIRES

REF # PART # DESCRIPTION
10220  |Dust Cap

N-142 Castie Nut

10207  {Top Bearing

10206 Cutter Bearing Race:
97171 Bottom Bearing
10208 Seal

100018 |Heaw Duty Fork
B-235 58"-11x9" Bolt
N-115 Nut - 5811 Nyloc

‘ 40 67205 Inner Front Whee! Bearing

i~ h|iWiN =

16 |N113  |1/2-20 Wheel Lug Nut e l
17 |PW72683 |Wheel Motor Axie Nt
18 BA23 |2 -13x1 112" Bok 14

11 |400052 |Outer Front Wheel Spacer
42 110205  |Outer Front Whee! Bearing

2
hh-&mmNMNJ’:—NNM’

112" Stover Lock Nt
67204 |Inner Fromt Wheel Spacer | 2 22 |W-131 |1"Dx1 //2°0D.x1/8" Thick 2
3/32"x1 /2" Cotter Pin

10
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRILAE DIINDNRrn

| DL OO I ENY

FOOT PEDAL ASSEMBLY

REF# PART#  DESCRIFTION QY.
4 |10107-1/2 jKit - Foot Pedal 1 11 {10228-1 |Pin 1
2 |10225-2 Weldment - #50 Foot Lift Am 1 12 {F-100 3/16" Drive-In Grease Fitting 1
3 11022441 Pawl 1 13 {B-131 5/16"-18x1" Bolt 1
4 1990735020 |Foot Pedal Lock {Incl. #5 - #6) 1 14 |W-113  |5/16" Standard Flat Washer 1
5 W-164 5/16" Wafer Spring Washer 15 [68218  |#50 Chain (include ref.#18 ) 1
6 |N-144 5/16"-18 Nylon Jam Nut 16 10233 #50 Half Link 1
7 300008  |Deck Height Pointer 1 47 10232  [#B0 Master Link 1
8 [N-130 5/16"-18x1 3/4" Coupling Nut 1 18 |20217-25 {Spring 1
9 300007 Deck Height indicator 1 19 30213 Hair Pin Clip 1

10 |10226-1 Lift Sprocket 1

11
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

e T e o ol it bt

REF # PART # DESCRIPTION QTyY.

1 68108 2 7/8" Long Bushing 2

2 65047 3/4" Long Bushing 2

3 S-114 1/2"-13 Stud 4

4  |N-157 1/2"-13 Whiz Flange Nut 8 REF # PART # DESCRIPTION QTy.
5 68105 3/8" Long Bushing 1 13 B-241 3/8"-16 Eye Bolt 1
6 68104 #50 Smal Sprocket 1 14 [N-108 3/8"-16 W hiz Flange Nut 1
T 68106 1 3/18" Bushing 1 i5 W-154 3/4" Flat Washer 4
8 68103 Deck Lift Sprocket #50 7 16 {B-240 3/4"-10x11" Bolt 1
9 890710005 #50 Rear Deck Lift Chain 2 17 |B-239 3/4"-10x10" Bolt 1
10 |[B8217 #50 Front Deck Lift Chain 2 18 |N-158 3/4"-10 Nyloc Nut 2
11 950710002 #50 Return Spring Chain 1 19 68110 3/4™ x 34 374" Rod 1
12 974586 225 1b. Return Spring 1 20 (10232 #50 Master Link 10

12

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FREIEF NIiiNnnDnrn
LIENER WIIVUr 1 L2

72” Deck

13

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRENIENF MDIFNnnrn

———— ——
—— i

1 777,17 /T 7] _“I

72” DECK

DESCRIPTION
35A
36 3/8 -16 Nylon Lock Nut 1

1 1300057 Pulley Guard 2 37 |W-104 |38 Flat Washer 6
2 10222 Spring 2 38 |P-113  |316"1" Roll Pin 1
3 |N-108 3/8" Whiz Flange Nut 51 39 |30211  |Enguaging Shaft 1
4 165308 idier Spring Tab 2 40 {30210  [Cem Weldment 1
5 300016 72" Top Plate Weldment ]
6 Left 3-Hole Tab 1
7 20224 Hairpin Clip 10 41 |97343  |Enguaging Rod 1
8 |P102 3/8"%1.25" Clevis Pin 6 42 |{30209-B |Connecting Arm Bracket 1
9 |30232 Left Scissor Arm 1 43 |30207-S |Enguaging Spring 1
10 |N-156 5/8"-11 Nyloc Jam Nut 5 44 |20217-25 {Retum Spring 1
11 1302400 Long Roller 3 45 |N-173 |10 Nyloc Nut 1
12 |B-255 5/8™-11x9" Carriage Bolt 3 46 {30212  |Enguaging Hendle 1
13 [B-110 3/8"-16x3/4" Carriage Bolt 29 47 |B-245  [#H0-24x1 1/4" Carriage Bolt 1

48 1

14 |B-136 3/8"-16x1.25" Carriage Boft 10

30206 a2 Bushmg (8{855)

16 300017 Welc}ment - Rsiier Brackei

1 : 3 BOE
17 |B-253 5/8"-11x6" Carriage Bolt L 49 1300011 Weldment— Tﬂangle F’Iate 1
18 67240 Short Rolter 2 50 8185 5811 x 2" Boit 2
19 (W-135 5/8" Flat Washer 6 51 [N-180 &/8"11 Jam Lock Nut 2
20 [300019 Left Biowout Baffle 1 52 |68224 Flat Idier Pulley 1
21 {10203 Spacer 1 53 30234 V Idler Puliey 1
22 B.254 5/8"-11x7" Carriage Bolt 1 54 |B-117 1/2"-13x1.25” Bolt 1
23 |B172 1/4"-20x1" Boit 4 55 |W-140 [5/8"1D. x 1 5/8" OD. Nylon Washer 4
24 |F-100 316" Drive in Grease Fitting 2 56 (51250 T-idler Slide Bushing 2
25 |6 57 |W-112  |1/2" Lock Washer 1
26 58 (68225 T-ldler Slide 1
27 13023 Right Scissor Arm 1 59 |B-223 8"-16x2 1/4" Carriage Bolt 2
28 Right 3-Hole Tab 1 60 [30214-72 {Stabilizer Bar 2
29 1C104 Ring Clip 2 61 [W-149 | 5/8" Wafer Spring Washer 10
30 300086 3 Hole Tab 4 62 |B190 gn1ext 12"
M P03 38" x 2" Clevis Pin 2 63 1300055 |72" Center Front Bafile .
C 64 [B-135 IB"-16x1" Carriage Bolt
8427 _ 65 1300018 |Right Blowout Baffle
33 |N-102 1/4" 2 Whlz Flange Nui 4 66 [N-181 5811 Jam Lock Nut

30224 |Fiat idier Puiley
0049~ [Deck Pulley Guard Kit FTFan Setup (Optional)

Use individually or a combination of 10203, 65278 and 30112 to achieve proper belt
alignment between the triangle plate and the top center deck spindle pulley,

14
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

PRV MMIINNDNREN

S — i Mo Mot S MO S—-
res—— o — e ———————— STy o — —— (— e A

LIINIE UIIUI T R1F
72” OCDC

DESCRIPTION QYY.R REF # PART # DESCRIPYION

10 [N-157 1/2"-13 Whiz Flange Nut

41 [N-155 3/8"-24 Yoke

12 |B-138 1/2"-13x1" Bolt

13 |W-108 1/2" Standard Flat Washer

14 72123 Lower Screen

15 iN-150 3/8"-24 Nut

16 |P-102 3/8"x1.25" Clevis Pin
17 [68122-72WWeldment - 72" 0CDC

B-179 |3/8"-16 x2.5" Bolt

W-104 13/8" Standard Fiat Washer
20252  |Spring

900014 {Handie

68142 {1"x1" Plastic Plug

N-107  [3/8™-16 Nylon Locknut
20224  |[Hair Fin Clip

67258 |Handle Grip

e fowd ] wd PN - DS

Wi~ N bW =
wb R | 2 2]~

15
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

Iy NIINnRNnyrn

(177717 /T 70 B [ e
SP2800EFI1, XT3000, XT3200, SP3000, SP3200
HUBS AND BELTS

G T-14 Jarn Nit
2 W-146 14" Washer 10
3 |WH37 1"x2" Bellenvlie Washer 6
4 99076754005 16.75" Spit Pulley 3
5 W13 IiD. x 1 42" OD. x 1/8" Washer 4
6 130218 Sealed Bearng 3
T 30241 Deck Hub (2 Snap Rings &1 Bearing) | 3 46 |9907750X100S |PULLEY -7 /2" F/ all SP & XI'72' DECK
g [|F-102 1/4"-28 Grease Fitting 3 47 1302174 Long Blade Shaft 1
l 10 30217 Short Blade Shaft 2 19 BELT- Erg 1
44 130242 12" Biade Spacer 3 20 (68162 Deck Belt (B-162) 1
12 Wi 8" 1D. x 2 /4" QD. Fiber Washer 3 24 (300058 Fan - 1"x8 1/4" Stedl Gray wDecal 3
22 9907B4H Ergire - Trans. Belt {not shown) (B8-41) 1
! 23 (785080 Srep Rng
L 24 67255 Spinde Caps 2 __IJJ
16

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

XXW4600 TWIN
HUBS AND BELTS O—e

DESCRIPTION REF# PART#
14 W-100
4 [N-167 1"-14 Jam Nui 3
2 |W-146 1740, x 1 3/4" OD. x 1/4” Washer 10
3 |W-137 1"x2" Believille Washer 6 9807600X1008
4 19907675X100S |6.75" Spiit Pulley 3 30247-L Long Blade Shaft 1
5 |W-131 71D, x 1 1/2" OD. x 178" Washer 3 13030 Whiz-Mow{ On all Spindle Hubs
6 [30218 {Sealed Bearing 3 19 68082 Engine - Deck Belt (B-82) 1
7 130241 Deck Hub (2 Snap Ring & 1 Bearing) | 3 20 |68162 Deck Belt (B-162) 1
8 {F-102 Grease Fitting 3 24 |300058 Fan - 1"x 8 1/4" Steel Gray w/Decal 3
g (30219 Inner Deck Hub Spacer 3 22 (97345 Engine - Trans. (B-40} 1
190 39217 Short Blade Shaft 2 23 |20256 Cluich - Center Drive Belt {B-38) 2
l 11 130242 1/2" Blade Spacer 3 24 |788080 Snap Ring
12 (W-101 5/8"1D. x 2 /4" QD Fiber Washer 3 25 67255 Spindie Caps 2
30227572 T2 g
L e i — - —
17

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

PRIUIFE NIINDDFD

e G - oo Wy e

LINIE UInvI 1 &1

TRANSMISSION FRAME ASSEMBLY

REF# PARTH DESCRIPTION QTY.R REF# PART# DESCRIPTION QTy.
4 100007 Low Ride Transmission Frame 1 22 (30234 Pulley 1
2 |B-150 518" 2 1/2" Eye Boit 1
4 |N-103-W 5/16"-18 Whiz Flange Nut 2
4 W1 172" IDx1 1/4" OD Teflon Washer 4 Wa
5 65205 Steering Block Weldment 2 26 197415 Spacer - Inside Pulley 1
6 20257 Rubber Handle 2 27 B-165 3/8"-16x2 Bolt 1
7 400037 Foam Lever Sleeve 2 28 |B-124 3/8"x16x1 3/4" Bolt 1
g8 400069 Left Steering Lever 1 29 W-104 3/8 Standard Fiat Washer 1
g 400068 Right Steering Lever 1 30 100011 ldier Am 1
10 W-156 9/16" Standard Flat Washer 2 34 1200008 Hydraulic Tank 1
11 |W-110 1/2" Machine Washer 2 32 |W-125 3/8"x7/8" Washer Plastic 1
42 20252 Spring 2 33 |W-126 3/8" Dish Spring Washer 3
13 |N-110 1/2"13 Nut 2 34 IN-107 3/8"-16 Nyion Locknut 1
14 |N-111 11/2"13 Hex Nut 2 35 [10222 Spring 1
15 |F-101 1/4"-28 Grease Fitting 90 degree 2 36 (97021 Fender Bracket 2
16 (B-131 5/16-18x1" Bolt 2 37 168142 Plug 2
17 1B-143-G 1/2"x4 1/2" Bolt 2 38 |B-165 3/8"-16x2" Bolt 2
18 [40218 Seat Strap 2 39 |[N-108 3/8"-16 Whiz Flange Nut 2
19 |N-103-W 5/16"-18 Whiz Flange Nut 6 40 [W-104 3/8" Flat Washer 2
20 |W-113 516" Standard Washer 4 41 |67259 Foam Grip 2
21 |N117 3/8"-16 Large Flange Lock Nut 1

18

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

=

RIUE NIVRNETY
LINiE UV I &N

SP2800EFI, XT3000, XT3200, SP3000, SP3200

TRANSMISSION FRAME ASSEMBLY

REF# PART# DESCRIPTION QTY.§ REF # PART # DESCRIPTION QTY.
4 {B-129 516"-18 x 2 1/4" Bolt 2 13 20252  {Sprng 2
2 |w-113 5/16" Standard Washer 2 14 N-175 +12"-13 Coupling Nut 2
3 iN103 5/16"-18 Hex Nut 2 15 {B-138 1/2"-13x1" Bolt 2
4 {20224 Hairpin Clip 4 16 |68142 Plastic Plug 1"x1" 2
5 (20222 Plastic Bushing 4 17 |67256 Plastic Plug 1"x2" 2
2000 ght 48 |B-165 [3/8"-16x2" Balt
19 [N-108 3/8"16 whiz Flange Nut

Wide Fender Brace

pring Backing Clip 2

26 67259 Foam Grip 2
27 [400037 |[Foam Lever Sleewe 2
28 [N-188 1/4"-20 AR Thread insert Nut 2
29 IN-152 1/4"-20 nsert Nut 6
4

10

P-101t

5/16" x 1* Clevis Pin

30

ﬁ'ip ¥

Control Rod (XT,5P3000 & 3200}

1/2* Machined Bushing

19

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

oy nunAnnrn

LNIIR OIIUT 1 EIX
XXW4600
TRANSMISSION FRAME ASSEMBLY

REF# PART# DESCRIPTION QTY.§ REF # PART # DESCRIPTION QTY.
2  {W-113 5/16" Standard Washer 2
3 |N-103 5/16"-18 Hex Nut 2
4 (20224 Hairpin Clip 4
5 20222 Plastic Bushing 4 12 |W-110  [1/2" Machinery Bushing
13 |20252 Spring

14 |N-175 1/2"-13 Coupling Nut

15 |B-138 1/2"-13x1" Bolt

16 (68142 Plastic Plug 1"x1"

47 67256 Plastic Plug 1"x2"

18 [20223  |Spring Backing Clip

19 [N-152 1/4"-20 Insert Nut

20 |N-188 1/4"-20 AR Thread Insert Nut
21 [N-153 5/16"-18 Insert Nut

Pl RN NN

20
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

MIIF Niinnnren

IsiIE UIIUY 7§ A1X

SP2800EFI
TRANSMISSION & DRIVE

Nut - 3/8"-24 Whiz Flange
Washer - 5/16" Grade 8 Flat

oo Box T Compiote Goar X
T Box Gasket

REF# PART# DESCRIPTION QTY. i

T Box Cover Plate 16 67015 Case Bleed Fitting

T Box Cover Plate Bolt 17 65072 Charge Pump Inlet Fifting
3/8" Threaded Rod 48 (2513030 |Dump Vale - no cross port
Woodruff Key 3/16"x 3/4" 49 [65001 Small Bell Housing

Fan 7 1/4"

525X750S Transmission Pulley
¥4" Bellevlle Washer

Nut - 3418

High Pressure Port Fitting

24 |792026 |Bell Housing Boit
22 65024 Pump C-Ring

23 {68031 T Box Fitting (Brass)
24 |N-184 Nut 3/8"-24

25 |28534 T-Box Plug

B owaf wal waf wal O] B ]

2
2
2
2
20 7880308 |Bearing Plate Gasket 2
8
2
1
4
1

21
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

SRILIEE AN DBRET
DIIL OUIIvr 1 kN

XT3000, XT3200, SP3000, SP3200

TRANSMISSION & DRIVE

REF # PART # DESCRIPTION

14 200012 Pump -16 Ser. Right

2 N-168 3/8"-24 Whiz Flange Nut

3 W-169 5/16" Grade 8 Flat Washer

00365201 REF# PART# DESCRIPTION Qry.

15 200013 . |Pump -16 Ser. Left 1

5  |788101 T-Box Gasket 1 16 |67016  |Case Bleed Fitting 2

6 772150 T-Box Cover Plate 1 17 72016  |Straight 1/2"x1/2" Fitting 2

7 792025 T-Box Cowver Plate Bolt 4 48 2513030 |Dump Valwe - No Cross Port 2

8 65206 3/8" Threaded Rod 2 19 200003 |Bell Housing - 16 Ser. Pump 2

9 K-102 Woodruff Key 3/16"x3/4" 1 20 7880308 |Bearing Plate Gasket 2

10 200040 Fan-7 14" 1 24 792026  (Bell Housing Bolt 8

14 200041 Transmission Pulley 5 1/4" 1 22 65024 Pump O Ring 2

12 W-132 3/4" Belleville Washer 1 23 68031 T-Box Fiiting ( Brass ) 1

13 N-114 3/4"-16 Nut 1 24 N-184 3/8"-24 Nut 4

14 |65004 High Pressure Port Fitting 4 25  |28534 T-Box Plug 1

22

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

nIVIF NIINDDrN

/777717 /IR
XXW4600
TRANSMISSION & DRIVE

WWW.mymowerparts.com

REFi# PART# DESCRIPTION QTY.R REF# PART# DESCRIPTION Qry.
1 (991168006 Pump - Twin Big Right 1 414 (65004 High Pressure Port Fitting 4
2 |NA157 1/2"-13 Whiz Flange Nut 4 45 |991168005|Purmp - Twin Big Left 1
3 N85S 1/2'-13 Grade 8 STD. Nut 4 16 (2513030 |Dump Vahe 2
4 10003652011  |T Gear Box 1 17 |72016 Fitting 2
5 788101 T Box Gasket 1 18 [72024 Bedl Housing C-Ring 2
6 772150 T Box Cower Plate 1 19 72001 Big Bell Housing 2
7 792025 T Box Cover Plate Bolt 4 20 |788030B |Bearing Plate Gasket 2
8 172206 1/2" Threaded Rod 2 24 (792026 {Bell Housing Bolt 8
g K102 Woodruff Key 3/16"x 3/4" 1 22 168031 T-Box Fitting (Brass) 1
410 (200040 Fan-7 44" 1 23 (7202 1/2"x3/8" 90 Fitting 2
11 200041 Transmission Pulley - 5 1/4" 1 24 68010 U-Tube Sted Line 2
42 |W-132 34" Bellenvile Washer 1 25 160124 3/8" Hose Clarmp 2
13 IN-114 Nut - 3/4"-16 1 26 {28534 T-Box Plug 1
L« 27 1W-168 7/16" Standard Flat Washer Grade 8 4
23




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

ML DIINRNRENn

1777717 /T 7N T

SP2800EFI, XT3000, XT3200 18 Cu. In.
WHEEL MOTOR W/BRAKE

REF # PART # DESCRIPTION QTY.RBREF # PART # DESCRIPTION Qry

18 |300012016 Mid Mount Plate 1
19 300014027 18 Drive Link 1
20 [300332018 18 Rotor Set 1
24 |300015008 Manifold 1
22 300012013 Commutator Assembly 1
23 300018056 Piston 1
24 1300018059 Piston Spring 1
25 13001800076 Endcover 1
26 IN/A "Not Crderable” 1
277 1300335018 18 Rotor Boits 4
28 (300110051 Shaft 1

410 (700018013 [Retaining Ring 1 29 300339102 Shaft Key 1

14 (700018085 jBearing Spacer 1 30 1300018105WHAZ {Brake Kit:

42 ]300018021 |Front Housing Bearing 1

43 1300018002 {Thrust Washer 2

14 1300018003 {Front Thrust Bearing 1

15 (300130035 1"35" Housing Kit {incl. Ref # 16) 1 PW 72693 Lock Nut

4¢ |500018003 {Rear Housing Bearing 1 21 0 WHSELN

47 300018107 [Rear Thrust Bearing 1 I

24
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

RIEF NIINDDEN

Jrerrnfrmiilaegsalinmson i pr—
' s’ No— o M— ——

1777717/ /T 7T
SP3000, SP3200, XXW4600 24 Cu. In.
WHEEL MOTOR W/BRAKE

28}

REF # PARYT # DESCRIPTION Qry

18 |{300012016 Mid Mount Piate 1
19 {300014031 24 Drive Link 1
20 (300332024 24 Rotor Set 1
21 3300015068 Manifold 1
22 1300012013 Commutator Assembly 1
23 1300018056 Piston 1
24 300018059 Piston Spring 1
25 |300160007G Endcover 1
26 [N/A "Not Orderable" 1
27 300335024 124 Rotor Bolts 4 ]
28 [300110051 Shaft 1

410 |700018013 Retaining Ring 1 29 1306339102 Shaft Key 1

141 (700018085 |Bearing Spacer 1 OOMIRI05WHAZ B i

42 1300018021 |Front Housing Bearing 1 3 ¢

43 |300018002 |Thrust Washer 2

14 (300018003 [Front Thrust Bearing 1 B e e

45 |300130035 |"35" Housing Kit (incl. Ref # 16} 1 31 |PW72693 Lock Nut

16 (500018003 [Rear Housing Bearing 1 32 |200016 Wheel Motor Bracket Face Plate

4°7 |300018107 {Rear Thrust Bearing 1 (Face Plate Comes With Frame}

25

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

V2 174 [ o

77717 T N YT
SP2800EFI
HYDRAULIC HOSE DIAGRAM

nInnnrn

DESCRIPTION Qry.
Steel Fitting 4
3/8" Tee 1
3/8" Pipe Plug 1
3 80125 G0 - 378" NPT x3/8" Barb 2 43 |67013  |3/8" Green Clamps 18
4 68140 Filter - Hydro Zinga 40 Micron 2 14 (601031 |Oil Cooler 2
#4 Micro Hose Clamp 4

3/8" Black Ritbed Hose {Exterior Braided)

518 |Optional - Drain Pan for Fiydro FIG

7 165075 High Pressure Black Hydro Hose Right 5/1%" Black Hose
cnermsemsessmm e e e 22 72013 5 Ciom 3
90 - degree fitting 23 67014 Brass Fitting 4
26

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

= — PRI DIINDDrN

DIk Ul 1 kil

XT3000, XT3200, SP3000, SP3200
HYDRAULIC HOSE DIAGRAM

68031

1T-Box

ng { Brass }

g pprers

use:t Exterior ra:ded)

REF# PART# DESCRIPTION PART # DESCRIPTION Qry.

Hydraulic Tank and Cap 11 87104 Steel Fitting 4

12 67008 I8 Tee 1

13 65009 38" Pipe Plug 1
45 Deg. 3/8"x1/2" Bead Fitting 14 67013  |Clamps For 65018 14

4 72016 Straight 172"x1/2" Fitling 15 65004 High Pressure Port Fitling 4

5 58140 Filter - Hydro Zinga 40 Micron 16 60103-L |Gl Cooler 2
17 |68231 #4 Micro Hose Clamp 4

18 {67015 90 Degree Fitling 2

Fitti 1

1/2" Clamp

516" Biack Mose

T-Box Piug

167014

Brass Fitting

27

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

77771/ /717N AT
HYD
®

ot LY ol ) LSy ) o) s) o o

XXW4600

RAULIC HOSE DIAGRAM

WWW.mymowerparts.com

REF# PART# DESCRIPTION QTY.@ REF # PART # DESCRIPTION QTY.
1 200008 Hydraulic Tank & Cap 1 14 65075 High Pressure Black Hydro Hose 2
0117-C [OitTankcap. .| | 15 [67013 |Clamps for 65108 13
72015 Fitting - 90 Deg. 3/8" x 1/2" 2 16 168233 #8 Worm Clamp 4
68140 Filter - Hydro Zinga 40 Micron 2 17 [65108 3/8" Clear Hose /R
200025 1/2" Black Braided Hose It. 18 |[72021 Straight 1/2"x1/2" Fitting 2
200015 High Pressure Black Hydro Hose | 2 19 [65004 High Pressure Port Fitting 4
2000 W M 20 68031 T-Box Fitting (Brass) 1
60103-L Oil Cooler 2 21 680115 Fitting - 3/8" Close Nipple 1
658231 Worm Clamp 6 22 197374 5/16" Black Hose 1.
67014 3/8" barb x 1/4" MPT Fitting 5 23 |72012 5/18" Black Clamp 1
67017 90 degree fitting 4 24 (68010 U-Tube Steel Line 2
87104 Steel Fitting 4
60109 3/8" Black Hose /. ug
200023 |Fitting - 3/8" Pipe Coupler 1
28




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRRLFEE AV IAEEY

i 1777717 11 7T} T
XT3000, XT3200, SP3000, SP3200
FUEL SYSTEM

REF # PART # DESCRIPTION QTY.§ REF # PART # DESCRIPTION QTY.

400015 7 Gal. Fuel Tank 5 |97374  |Gas Line - 5/16" /.

6 |65008 {Gas Line"T" - 5/18" 1

7 168231 Hose Clamp ]

40220 Fuel Tank Bushing B8 {97392 Fiiter - Gas & Water Parker 1

4 400016 |Vahe - Fuel Tank Shut-Off 2 9 72012 Spring Clamp (Black) 7
29

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

NRFUIAE NIINNRDrN
17771/ "M/ T 7NN T

SP2800EFI
FUEL SYSTEM

REF # PART # DESCRIPTION QTY.J REF # PART # DESCRIPTION QaTy.
1 |400015 |7 Gal. Fuel Tank 12 |C-108 Clamp 2
‘2 { 43 |C110  iClamp 1
oz [Fuel Cap - Manual! - 1| 14 |NA" " Kohler Par - (Regulaton 1
3 (40220 Fuel Tank Bushing 4 15 [NA Kohter Part - {Filter) 1
4 (400016 |Vahwe - Fuel Tank Shut-Off 2 16 |N-102 1/4"-20 Whiz Flange Nut 7
5 |97374  [Gas Lire - 518" . 17 |B-206 3/8"-16x1 3/8" w 2"L SQ U-Bokt 1
6 18 W-104  |3/8" Flat Washer 2
7 72012 Hose Clamp {(Black) 13 19 B-102 14"-20x3/4" Bolt 5
8 97392 Filter - Gas & Water Parker 1 20 (N-107 3/8"-16 Nylon Lockmut 2
8 |[65008  |Gas Line "T"- 5/16" 2 21 |60002¢ |Clamp 6
10 (72218 Elbow Gas Tank 5/16" 2 22 1500005 Ground Wire - {F/Fuel P} 1
414 |NA Kohiler Part - (Pump) 1 23 N182 #8-32 Hex Nut wiStar Lock Washer (For Fuel Pump) 2
24 |68231 [Clamp 2
25 |B-172 1/4"-20x1" Balt 2

30
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

mnsr nunnnrn

REF # PART #

DESCRIPTION

(777717 TN}

XXW4600
FUEL SYSTEM

QTY.Q§ REF # PART# DESCRIPTION QTy.

WWW.mymowerparts.com

400015 5 |97374 Gas Line - 5/16" Ht.

et o leoa1 Hose Clamp 5

7 97382 Filter - Gas & Water Parker 2

3 [40220 Fuel Tank Bushing 2 8 |[72012 Spring Clamp {Black) 6
4 1400016 Valve - Fuel Tank Shut-Off 2
31



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

IEr QIINDNrN

VISR UIIUI T kI

SP2800EFI, XT3000, XT3200, SP3000, SP3200
THROTTLE ASSEMBLY

REF# PART# RESCRIPTION

Handle Grip (Black}) REF # PART# DESCRIPTION QTy.

10 (870N Lower Throttle Mounting Bracket 1
: 11 |B-108 3/8"-18 x1" Bolt 1
3 ange Loc 12 |B-107 5/16"-18 x 3/4" Boit 1
5 IN-107 3/8" -16 Nyloc Nut 1 13 |W-113  5/16" Flat Washer 1
6 W-104 3/8"° Standard Flat Washer 2 14 65270 Upper Staintess Throtile Bracket 1
7 W-125 3/8" Nylon Washer 3 15 [W-152 [#10 Stainless Washer 2
8 |C-105 C Ci:p 2 16 B-203 10-24x3/4" Stainless Bolt 2
49 motile 17 [W-153  |1/4" Stainless Flat Washer
18 B-2089 1/4"-20x3/4"

32
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

MIsIFE NifnNnnnyn

AVENER. NNUN ¥ RAN

XXW4600
THROTTLE ASSEMBLY

REF # PART DESCRIPTION

1 67268 Handle Grip {Black) 2

1a REF # PART# DESCRIPTION QTy.
10 97010 Lower Throttle Mounting Bracket
11 |B-165 3/8"-16x2" Hex Head Boilt
12 |B-107 5/16"-18x3/4™ Bolt
i3 {W-113  |5/18" Flat Washer
14 68271 Upper Stainless Throttie Bracket
15 |(W-152 #10 Stainless Washer
16 |{B-203 10-24x3/4" Stainless Bolt
47 {W-153 1/4" Siainjess Flat Washer
18 |B-103 174"-20x1/2" Bolt
19 |N-101 1/4"-20 Whiz Flange Nut

N-134  |5/16" Flange Lock Nut

N-107 3/8" -16 Nyloc Nut
3/8" Standard Flat Washer
W-125 3/8" Nylon Washer

sl | ~loin]|w
=z
Pt
=

ol o] K] -

PRI N | N PO -

33
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

= FRANIEN MINDDITY

F 777717 T/

SP2800EFI, XT3000, XT3200, SP3000, SP3200
BODY

REF # PART# DESCRIPTION Q¥F¥yY. REF # PARTY # DESCRIPTION QTY.

1 400003 Fender -7 Gal. Low Ride Left 1 19 20278 Grey Carpet 1
F 400035 Left Fender Mounting Tab E 20 N-106 5/167-18 Wing Nut b4
3 400033 Left Rear 7 Gal. Fuel Tank Support Bracket 1 21 W-108 3/8" Fender Washer 2
4 B-103 1/47-20x1/2" Stainless Bolt 24 22 68272 Fioor Pan 1
5 W 183 1/4" Stainless Fiat Washer 3z 23 B-i04 5/16"-18x3/4" Carriage Boit 2
6 N-101 174720 Stainless Whiz Fiange Nut & 24 (B-174 5/167-18x1 1/4" Bolt 2
T B-209 $747-20X374" Siainless Bolt 8 25 |a00007 Connecting Arm 2
8 400004 Fender - 7 Gal. Low Ride Right 1 26 W-125 3/8" x 7/8” Plastic Washer 4
9 400034 Right Rear 7Gal, Fuel Tank Support Bracket 1 27 4040006 Ficor Pan Mounting Bracket (Right}) 1
10 400036 Right Fender Mounting Tab 1 28 N-176 +/4%-20 Nylon Lock Nut 4
11 B-105 5/16"-18x1.75" Bolt 2 29 N-131 5/16"-18 Nylon Lock Nut 4
12 W-.113 5/16" Flat Washer 8 30 400005 Floor Pan Mounting Bracket (Left) 1
13 B-131 5/16"-18x1 Bolt 4 31 B-157 j1/4°-20x1!2" Carriage Bolt 4
14 W-118 5/18"x1.5" Fender W asher 4 32 400077 Stainless Steel Front Panel t
15 8-115 5/16"-18x1.75" Stud 2 33 20248 Choke 1
16 N-103-W  [5/16"-18 W hiz Flange Nut 4 34 20245 tgnition Swit¢h t
17 400026 Seal Pan k 35 88247 Tachometer/Mourmeter Bracket 1

36 C-111 Piastic Cap For Floor Pan 2

——— - PP R)
9000186 ibocu-Tube {Clear Tube}
40 [C-109 Tie Strap & Ciip | 2
41 900017 Cap - Soft Viny! (Red) 2

34
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

V 2 T {4 [ of

oy D — ——

DNk UnuI 1 ki
XXW4600 BODY

METRRNFTY

REF# PART # DESCRIPTION QYY. R REF # PART # DESCRIPTION aTy.
1 400003 Fender -7 Gal. Low Ride Left % 21 W-106 378" Fender Washer 2
2 400035 Left Fender Mounting Bracket 1 22 {400045 Floor Pan 1
3 400033 Left Rear 7 Gal Fuel Tank Support Bracket 1 23 B-104 5/16"-18x3/4" Carrisge Boit 2
4 B-103 t/47-20x1/2" Stainiess Steel Bolt 23 24 B.174 5/16"™-18x1 1/4” Bolt 2
5 W-153 3/4" Stainjess Flat Washer 32 25 1400007 Connecting Arm 2
6 N-101 1/4".20 Stainless W hiz Flange Nut 8 26 W-125 3/8" Plastic W asher 4
T B-2G9 1/4"-20X3/4" Stainiess Steel Bolt 9 27 1400008 Floor Pan Mounting Bracket (Right} 1
8 400046 Fender - 7 Gal. Low Ride Right 1 28 [N-178 1/4*2 0 Nylon Lock Nut 4
9 400034 Right Rear 7Gal. Fuel Tank Support Bracket 1 29 IN-131 5/16"-18 Nylon Lock Nut 4
40 4000386 fight Fender Mounting Tab 1 30 4000065 Fioor Pan Mounting Bracket {Left} 1
11 B-105 5/16"-1 x1.75" Belt 2 31 B-157 1/47-2 0x1/2" Carmiage Boit 4
12 W-113 5/186" Flat W asher 8 32 1400044 Steinless Stee! Front Panel ki
13 8-131 5/167-18x1 Bolt 4 33 20248 Choke 2
14 W-118 5/16"x1.5” Fender Washer 4 34 120245 Ignition Switch 2
15 5-115 57461 8x1.75" Stud 2 35 68247 Tachometer/Hourmeter Bracket 2
16 N-103-W [5/16™18 Whiz Flange Nu} 4 36 |C11 Flastic Cap F/Floor Pan 2
17 400026 Seat Pan 1 37 |68248 Guage Panset 1

38 400043 Heat Seat Guard 1

398 |900018 Docu-Tube (Clear Tube)} 1

40 |C-109 Tie Strap & Clip 2

49 900017 Cap - Soft Vinyl 2
b3

19

Grey Carpet

20

N-106

51861 8 Wing Nut

WWW.mymowerparts.com

35




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

e

REF # PART# DESCRIPTION

Complete Brake

NIINNDNFrDN

LIk IVl I k11

QTY.j} REF # PART#

l BRAKE ASSEMBLY

EFFONLY

DESCRIPTION

B-257

1/4"-20x1.75" Bolt

2
20 |NA Kohler Part - EFI Module 1
214 IN-178 M5-.8 Hex Nut 3
22 |600009 EFI Module Mount i
23 IN-102Z 1/4"-20 Whiz Flange Nut 2
24 N/A Fuse Hoider 2
25 |W-175 M5 Standard Flat Washer 3
26 |B-258 M5-.8x16mm Bolt 3
27 (NWA Relay 1

200016

Wheel Motor Face Plate

174" Fiat Washer

31

{1/8"x2" Cotter Pin

36

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

37
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

IVEIr NIINDDEN

A—— po— m———— A S e vt N —

1777717 /117N Y]

XXW4600
ENGINE POD ASSEMBLY

1 [NA Twin Engine Pod ( Only ) 14 |W-104  |3/8" Standard Flat washer 4
2 {B-202 1/2"-13x7" Bolt 2 45 [IN-107  }3/8"-16 Nylon Lock Nut 4
3 |B124 3/8"-16x1 3/4" Bolt 1 16 |B-181 5/8"-11x2 1/2" Bolt 1
4 |B-188 5/8"-11x1 1/4" Bolt 1 17 (W-111 5/8" Lock Washer 1
5 |N-111 1/27-13 Jam Hex Nut 5 18 30234 V-idier Pulley 2
6 68280 Spring Engine Idler 2 419 68109 1" OD x 1" Spacer 1
7 iB-124 3/8"-16x1 3/4" Bolt 4 20 (N-108 3/8"-18 Whiz Flange Nut 1
g |W-110 |1/2" Machined Bushing 4 21 168226-R |idler bracket Right 1
o 16827261 |idler Engine Bracket Left 1 22 |B-156 5/16"-18x2" Bolt 8
10 |61250 5/8"0D x .3811D x 3/4" Bushing 4 23 IW-113  {5/16" Flat Washer 8
41 |W-140 {5/8"ID.x 1 5/8"0D. Plastic Washer | 8 24 [W-107  {3/8"ID.x 1 5/8" Beweled Washer 2
12 [W-140  (5/8" Wafer Spring Washer 20 25 |N-103-W |5/167-18 Whiz Flange Nut 8
13 |W-106 3/8" Fender Washer 4 26 |W-119 1" QD. x 5/8" ID. Machine Bushing Bushing 2

38
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FAIAE NIINDRNyENn

|

LNIIR. ONIVUN ¥ RN

XXW4600
TWIN ENGINE POD

REF# PART# DESCRIPTION QTY.
41 {68075 Twin Engine Pod ( Included - 1,3 ) 1
2 |N-107 3/8"-16 Nyloc Lock Nut 8
3 (68077 Base Frame Plate 2
4 |600043 Spacer - Mounting Pod 2
5 |B-244 1 3/8"W x 3 1/4"L U-Bolt 4

39
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

My Diinnnyn

777717 /T 7T
XXW4600

ENGINE OIL ROUTING

REF # PART # DESCRIPTION QTY.} REF# PART # DESCRIPTION QTy.
1 |B-172 1/4"-20x1" Bolt 6 12 (Kohler No.|45 Deg.elb-1/4"mpx-.3/8" barb 2
2 IW-102 }1/4" Flat Washer 6 13 60113 1/8"x3/8" 90 Deg. Fitting 2
3 [{N102 1/4"-20 Whiz Flange Nut 6 14 60114 1/8"x3/8" Straight Fitting 2
4 [60119  jAmzoil Filter 2 15 |68231 #4 Clamp 2
5 {60122 |Amzoil Filter Mounting Base 2 16 67013 Spring Clamp (Green) 10
6 |68119 [Mounting Bracket 1 17 167019 Hose Barb Brass 4
7 [B-135 13/8™-16x1" Carriage Bolt 2 18 (60109 3/8" Black Hose 1.
8 |10231 Oil Drain Pipe cap 2 19 167022 1/4" Street Tee 2
g 168230 |Oil Drain Hose 2 20 187113 3/8" Male Pipe 3/8" Barb Straight| 2
10 {60102  |3/8" T-Union Fitting 2 21 {60116 3/8" Swivel x 3/8" Barb 4
11 (10230 |3/8"x4" Pipe Nipple 1 22 |72230 3/8" x 3" Pipe Nippte 1

23 IN-108 3/8" Whiz Flange Nut 2

40
WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

DESCRIPTION

nIar Diinnnrn

777707 /717K
XXW4600

23Hp KOHLER ENGINE
SET-UP PER ENGINE

WWW.mymowerparts.com

REF.# PART # QTY.BREF # PARTY# DESCRIPTION TY.
I 1 N-177 emm-1.0 Acorn Nut 2 8 24-068-20 [Muffler - 23Hp Kohier 1
2 400017 Bracket - Kohler Qil Cooler 1 9 68306 Spacer 1
3 600016 Bolt - 1/2"x3 1/2" Hex Kohler 2 10 |68300 Ciutch Pulley 1
Oil Cooler 11 |K-100 1/4"x2 1/2" Key Stock 1
4 B-101 114"-20x1/2" Bolt 4 12 |W-144 7/16" Stainless Belleville Washer 1
5 W-102 1/4" Flat Washer 4 43 [W-108 7/16" Lock Washer 1
6 N-102 1/47-20 W hiz Flange Nut 4 14 [B-180 7/16".20x2" Hex Head Bolt 1
' 7 80103-L {Oil Cocler 1
41




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRENTEF NIINDDEN_

r‘[_' = =ik QU I &if

KOHLER 28Hp EFI ENGINE

e ———

DESCRIPTION QTY.J REF # PART # DESCRIPTION QrTy. l

13 (W-102  [1/4° Flat Washer 4
14 |B-248 1/4"-20x2" Bolt 4
15 |N-107  |3/8"16 Nyloc Nut 1 '
16 {B-165 [3/8"-16 x 2" Bolt 1 |
2 jK-100 1/4" Key 1 17 |W-104 |3/8" Standard Flat Washer 1
3 (W-145 1-1/8" x 1-3/4" x 1/8" Washer 1 18 1400025 [Amsoil Filter Mount 1
4 |9907500X6000 |Split Pulley 5" x 6" 1 19 [60119  |Amsoil Filter 1
5 w144 7/16" Belleville Washer 1 20 160122  |Amsoil Filter Head 1
6 |W-108 716" Lock Washer 1 21 (W-102  |1/4" Flat Washer 3
7 B-114 7/16"-20 x .750" Bolt 1 22 (B-172 1/4*-20 x 1" Bolt 3
8 |600016 Bolt - 1/2" x 4" Hex Kohler Oil 23 [60113  11/8"x3/8" 80 degree fitling 2
Cooler 2 24 60116  |3/8" Swivel to 3/8" Barb 2
9 [N-102 1/4"-20 Whiz Flange Nut 7 25 |200022 |{Spacer - F/ Oil Cooler 4
10 400017 Bracket - Kohter Oil Cooler i 6 [25-083-01
11 N-17Y 6mm-1.0 Acorn Nut 2
12 |80103-L Qil Cooler 2
42

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

NEIE DIINDDEN

LI UIIUI I &1
SP2800EFI
KOHLER ENGINE OIL ROUTING

REF# PART# DESCRIPTION
1 10230 3/8" Black Pipe Nipple 4" Long 1
2 60125 3/8" Male Pipe 90 To 3/8" Barb 1
3 68230 Oil Drain Hose 1
4 10231 3/8" Steel Pipe Cap 1
5 67013 3/8" Green Clamp 5
6 68231 # 4 Worm Clamp 1
T 67019 Hose Barb Brass 1/4"MPT - 80Deg. - 3/8" BARB Push-Loc 2
8 Kohler No.l45 Deq. elb-1/4"mpx-3/8" barb 1
9 60109 3/8" Qil Line i
10 67022 Street Tee 1/4"FE. X 1/4"FE. X 1/4"MA. 1
14 60102 Black Pipe Tee 1

43
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRIUIE NINRDDET

1777777 R /T 7R
XT3000, XT3200
ENGINE - 30 & 32Hp GENERAC

REF # PART# DESCRIPTION REF # PARTH# PDESCRIPTION QTy.
b 20 IN-107 3/8"-18 Nyloc Nut 1
30 21 |400025 Amsgil Filter Mount 1
W-178 1 174710 x 1 7/8"0D x 1/8" Thick 1 22 |[N-102 1/4°-20 Whiz Flange Nut 7
600033 Pulley - 5x6x1 1/4" Engine 1 23 60116 3/8" Swivel to 3/8" Barb 2
W-144 7/18" Stainless Belleville Washer{ 1 24 60113 1/8" x 3/8" 90 Degree Fitting 2
Ww-108 718" Lock Washer 1 25 |W-102 144" Flat Washer 7
B-114 7116%-20 x 3/4" Hex Head Boit 1 26 [B-172 1144"-20x1" Bolt 3
- 27 60122 Amsoil Filter Head 1
28 160119 Amsoil Filter 1
29 [B-101 1174"-20x1/2" Bolt 4
30 |(601903-L IOl Cooler 2
34 400105 Bracket - U1l Cooler Generac (Serial # 3041665) 1
7 600059 Yailpipe - Generac Muffier 1 32 [W-104 3/8" Standard Flat Washer 1
8 600060 Clamp - Generac Muffler Tailpipe 1 33 110231 3/8" Steel Pipe Cap 1
9 B-107 5/16"-18x3/4" Bolt 2 34 68230 Cil Drain Hose Assembiy 1
10 W-11i3 5/16" Flat Washer 2 35 |[60102 3/8" Black Pipe Tee 1
%1 |N-103-W |5/16”-18 Whiz Flange Nut 2 36 {87113 1318" Male Pipe 3/8" Barb - Straight 1
42 (600067 Bracket - LH Muffler 1 37 {72230 3/8" Black Pipe Nipple 3" Long 1
13 (600058 Bracket - RH Muffler 1 3ag (90115 1
14 |wW-179 M6 Lock Washer 4 CRBEG e ARISter . DONAIGSOR AL CIBBRBE. b fimn i, g
15 (B-26% ME-16x1.00 Bolt 4
16 [045761A |Stud - M8 - 1.25 x 10MM 4 1] |OE36SE condary ElementDonal - Clean o iy
47 052858 Nut - Lock Filange M8 - 1.25 4 40 68132 1Plastic Plug 1x1 T
18 |K-100 1/4" Key 1 41 1801256 Clamp 1
19 1|B-165 3/8"-16x2" Bolt 1
e ————— - e — " — —

44
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

PRI OIINDDED

o T N o — f—d———

177771 7 /T 7T

30 & 32Hp GENERAC
ENGINE OIL ROUTING

gmwmm———_.t

REF # PART # DESCRIPTION QTyY.
1 60109 3/8" Line /.
2 68231 #4 Worm Clamps 4
3 67022 1/4" Sireet Tee 1
4 67019 Hose Barb Brass 1
5 070185 Oil Filter 1
6 87013 3/8" Green Clamps 4
D6

a

45
WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FAERTEP SEIDDFT

eaom e it e o SO W e i — et e

LNk OO I kil
XXW4600 KOHLER 23Hp
ELECTRICAL DIAGRAM

i 1. White Rl wirel

W. . | 2. Redicharge yaire!
KOhIer ’nng 3 2 i Elulfegj:g;e‘groe;otpasloastqwﬂ
HG mess 5. Green lfrom oit sending uritl
comectiokoner  DiXie Chopper Wiring Harness Connect to gnion
Wiring Harmess Switeh
B " |
" #,,_!.Fé ‘: OR 7 0
4 3w 2.3
&;,Vgl_m ja & Ty .
e BLX
R R
Bk . w i o
2 R|
o gﬁﬁéad l \ ‘:L Volt Guage
rL BLK 2 3 e 4 R,—" l\ i
Starter " iBLK .

) hY /; ‘
Battery " . I |
U e SEAT Vo Guage
SWITCH
7 Connect to Seat Reloy
Ground 1o LBLK
Mt connectors ae viewed Transmission B

from wire end. Frame .

REF# PART# DESCRIPTION QTY.J REF # PART # DESCRIPTION QTyY.

4 65526 Twin Hamess 2 414 |20227-36 136" Red Battrey Cable 1
2 |20245 ignition Switch 2 12 80117 Hom(Clamp F/Hom P#C-113 | 2
3 20246-T Hour Meter/Tach 2 13 (40229 Mercury Swilch 2
4 |68247 Tach Bracket 2 14 |C-112 Clamp for Mercury Switch 2
5 N/A Battery 1 15 65510 Seat Relay 2
6 20228 Battery Strap 1 16 (97191 Seat Relay Pigtail 2
7 1400065 1Battery Box 1 417 1[65508 |Fuse 2
8 20225-8 Red Rubber Boot F/Positive 1 18 (20254 Fuse Holder 2
9 20227-72 Battery Cable Positive {72") 1 19 |68238 Vac Guage 2
L 10 20226-B Battery Cable Ground (12") 1 20 [68239 Volt Guage 1
e ————————————" — T—— rh —
46

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

MREIFEFE OIINNRNnree

=

e —————————————

Electric

1777717 /T 7R

KOHLER 28Hp EFI
ELECTRICAL DIAGRAM

Key Switch

Seat Retoy Connector

Bluck

Biack xKey Switch Connector

... White

i

To Transmissior
frame

Green

Biggk

WWW.mymowerparts.com

A
Fan Blue L g ]
5 8 —-mm'i‘—.-—'—“”’"_ Blue
l M l White. ...
= ) White connecior A" .
To Transmission ”“B%.u.e”” 9 - wMate o Connector "B
frame Fed
Conngcior "¢
Mate to ECU Moduls Green ! Bigck
YeHow ’
| Fuse
Red
[ I Orange él
L Green :
l s
e
n
l 5 Mercury ?
Switch d "
L]
Red 55 A ,
Diode
Fuel Q Block Red
Pump ECU Light y=— E [
== Ground Wire comecie oo wieon | Battery
500005
REF # PART# DESCRIPTION Q1Y.R REF # PART # DESCRIPTION QTy.
4 500002 Kohler EF| Wiring Hamess 1 414 (40229 Mercury Switch 1
2 20245 Ignition Switch 1 12 1C-112 Clamp for Mercury Switch 1
3 |20246-T |[Hour Meter/Tach 1 43 65510 {Seat Relay 1
4 168247 Tach Bracket 1 14 (97191 Seat Relay Pigtail 1
5 N/A Battery 1 15 |65509 Fuse 1
6 20228 Battery Strap 1 16 [20254 Fuse Holder 1
7 400065 Battery Box 1 17 {60117 Horn{ Clamp F/Hom P#C-113 ) 1
8 20225-B  |Red Rubber Boot 1 48 |500005 |Ground Wire 1
g9 20227-72 |Battery Cable Positive (72") 1 49 |500003 ECO Light 1
40 |20226-B |Battery Cable Ground (12") 1 20 (200043 |Electrical Fan 1
47




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

1

777707 LR L

RIRIEFE NIINnRneEn

GENERAC 30 & 32Hp ELECTRICAL DIAGRAM

/Key Switch

Swilch -
Red Red &
&
VE”?)_’..._.. G“{; ==
= [ Fuel FurL
l P Pump SOLENDID
;w*w. Green T
White b
o H
= x
————, // ! - gj
0il Switch R . S 'S
P . i ‘ H i
¥lon Enginel § -m‘\l'w 413 FuseWJ
[} H
~ 2 : 5
"~ ]
Fectifier On

500004

Purple o

To Transmission
Frame

Starter
Sclenoid

Starter =,

2 GA. Red Cable

Generac Wiring Harness 1

‘ REF # PART # DESCRIPTION QTY.] REF # PA

2 GA. Black Coble

B_mler):

DESCRIPTION

2 20245 Ignition Switch 1

3 |20246-T |Hour Meter/Tach 1 43 165510 Seat Relay 1

4 68247 Tach Bracket 1 14 197191 Seat Relay Pigtail 1

5 N/A, Battery 1 15 |65509 jFuse 1
e ;

1200043

Electrical Fan

Fuse Holder

Battery Boot

48

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

i
i
1
i i
| Vo LT ] o nNirnnnrrn
INikE UIIor 1 ki |
6302 E. County Road 100 North
Coatesville, IN. 46121 |
| Phone 1-765-CHOPPER
www.dixiechopper.com
{
|
Dixie Chopper, Magic Circle, and the Magic Circle Atom Logo are all trademarks of Magic Circle Corporation and
may not be reproduced without permission.
Printed In USA
Specifications and instructions subject to change without notice.

Print Date 1/04

WWW.mymowerparts.com



